in printing telegraphy

BULLETIN 1075B

PARTS
TAPE WINDERS
AND
CENTER UNWIND REELS

TELETYPE

CORPORATION

sussioiary of Western Electric Company c.

CHICAGO, ILLINOIS, U.S, A,

Printed in U.S.A.






10758

LIST OF EFFECTIVE PAGES

OCTOBER, 1959
(Supersedes October, 1957 Issue)

Page Change
Number In Effect
AtoB Change 2
1to2 Original
3 Change 1
4105 Original
6 Change 2
7t09 Change 1
10 Change 2
11to 12 Change 1
1310 23 Change 2

The above list indicates the effective pages
as of the date of issue. Upon receipt of change pages,
insert them numerically and discard any superseded pages.

CHANGE 2



10758

MOTOR DRIVEN TAPE WINDERS

TELETYPE GODE |NUMBER| TAPE | GORE GCUP  [CAPAGITY OF REELS|FLOOR [HEIGHT SHOWN
OR PART NUMBER.| OF  |WIDTH |DIAMETER|DIAMETER| FULLY | CHAD- |SPACE | | NOTES ON
BELL SYSTEM CODE| TAPE IN IN IN PUNCHED | LESS IN
IN_ PARENTHESIS [REELS [INCHES|INCHES | INCHES| (FEET) | (FEET) [INCHES|INCHES PAGES
W3 2 1116 3 - 2000 1000 |[725Xx16| 17.5 ,2,45 &6
® Twa i /1e 3 - 2000 1000 |6.18X16 | 17.5 1,2,4,58 6
® TwWS (2A) 1 116 3 - 2000 1000 |6.18X16] 17.5 ,2,4,58 6
TW5S
+ (28) ! 116 3 - 2000 1000 - - 1,2,4,5,6 819
11574 3AD
TW6 (1A) 2 116 3 - 2000 | 1000 |7.25x16| 17.5 2,458 &
.
Tws 1 /8 3 - 2000 1000 |6.18X16| 17.5 1,2,4 86
Tw9 2 3/8 3 - 2000 1000 |725XI16] 17.5 1,2486
TWIO (34) 3 116 3 - 2000 1000 |1.5Xx16 | 17.5 23,4586
© TWI2 i w16 2 - 2000 1000 |[5x205| 1275 7,8,9810
©® TwI3 (44) ] 116 2 - 2000 1000 [5X20.5| 12.75 7,8,98& 10
3/8 3 - 500 250 |55x11 | 925
15/32 3 - 500 250 [55Xx11| 925
Tw200%X ] FORMERLY TWIl (GRAY | 11,128&13
116 3 - 500 250 [5.5X11] 9.25 GREEN WRINKLE)
7/8 3 - 500 250 [55x11| 9.25
Tw201%¥ ! 7/8 | 2-5/8 — 90 50 |5.25XI1| 9.25 (12813

SPRING DRIVEN TAPE WINDERS (SINGLE REEL)

FORMERLY 85832

115739%X | 78 | 2-34| ~— 90 50 |6x6.75| 6 (WALNUT) 14 8 15,FI6. 2
%% _ _ FORMERLY 103032
115753 | e | 2-34 180 100 [6x6.75| 6 (WALNUT) 14 8 15:FIG. 3
FORMERLY 91729
115754%% Lo we | 2¥a | — 90 50 |exe75| 6 (WALNUT) 14 & 15, FIG. |
8 | 1-v8 - 500 - |ex6.75| 6.75 | FORMERLY 93791
(BLACK)
123587X% ' 172 1-1/8 - 500 - |exe75| 6.75 AND 14 8 15,FiG. 4
104478
nwie| 1-ue | — 400 50 |[6X6.75 | 675 | (BLACK WRINKLE)
124884 %X | 78 | 2-34| — 180 100 [6x6.75 | 6.75 |FOR 6 UNIT TAPE 148 16,FIG. 5
CENTER UNWIND REELS
7/8 ARRANGED TO MOUNT
91819 [ 2-6/8 | 45 90 50 |asoa| — |ON A BELL SYSTEM 7
OR LESY 19A TABLE.
78 ARRANGED TO MOUNT
103035 | 258 626 180 100 |625DlA] — |ON A BELL SYSTEM | 17
OR LESY 19A TABLE.
78 SIMILAR TO 103035
14189 | 2-5/8| €216 | 180 100 |625Dm| 4 |GRCEFT RRRANGED 01 17
OR LESY
MITTER DIST. GOVER
78
116836 I lorLess] 2-5/8} 8312 180 100 |6.3i2DiA 16
®a® Tw4 AND TWS DIFFER AS TW5 HAS INNER AND OUTER NOTE:

BEARING PLATES AND Tw4 HAS NONE. CORD ASSEMBLIES
DIFFER AS INDICATED ON PAGE 6.

@&@ TWi2 AND TWwWI3 DIFFER IN TAPE ARM, BASE PLATE,
GABLE AND TAPE REEL CORE AS INDICATED ON
PAGES 7 AND I10.

BELL SYSTEM ONLY

When ordering parts from this bulletin, prefix each number with the letters TP

B

A double asterisk (%% ) following a port or assembly
number designates a two-letter suffix which denotes
the paint finish. The following finishes are now
available:

Black Wrinkle —AA  Light Brown Wrinkle ~AC
Gray Green Wrinkle-A B Dark Brown Wrinkle —A D

In_addition fo the colors listed above other colors
may be provided on request.

CHANGE 2




23704 PLATE-OQUTER
Tw5,6.8,9 & 10]

10758

98232 PLATE-OQUTER
Tw3 8 4

102213 PLATE ,BEARING-OUTE
1161 SCREW
2191 WASHER,LOCK

{TWS;G;S;Q ajo.

98241 POST
2191 WASHER,_OCK
3598 NUT

(Twé B 9]
21245 CLAMP, GABLE
7002 WASHER,FLAT:

2191 WASHER,LOCK:

1026

98236 LEVER,STOP

125120 SCREW, SHOUL.DER
98242 POST
2191 WASHER,LOCK
7002 WASHER

3598 NUT g
121245 CLAMP, CABLE

1187 SCREW
2669 WASHER,LOCK

75257 POST,SPRING
98224 BLOCK , BEARING
55010 SCREW,SHOULDER

1161 SCREW
2191 WASHER,LOGK
7002 WASHER
98239 GUIDE,STOP LEVER

3438 WASHER

98225
3598 NUT

1

8333 SCREW
2669 WASHER,LOCK

98214 CHANNEL.

h

N

CSY
o -

»

s

98215 PLATE BASE]

[99495 PLATEI BASE
: J
[u 11666 PLATE, BASE

ORIGINAL

98233

99497

123705

-
-
p-=
d
ALV
.

UNLESS OTHERWISE SPECIFIED

ALL PARTS SHOWN A. "VE ARE COMMON TO

TW3 456 89 &l10

1neev
\

102212
102214

2669

121332
121333

| 3598

98216

v
’
v
%’

v

2669
112626

45969

98213

PLATE~-INNER

PLATE-INNER
TW4

PLATE - INNER
TW5,6,8,9 8 10|

PLATE-INNER:
TWI

¥

PLATE ,BEARING -
INNER
SCREW

w5,6.8,9 & 10

GUARD, GEAR

SCREW
WASHER | LOCK
NUT

SPRING
SPRING

POST, SPRING
WASHER ,LOCK
NUT

SCREW~3/8"LONG
WASHER ,LOCK
NUT

SCREW -1/ 2"LONG
WASHER , LOCK
NUT

BRACKET

PIN-LONG
WASHER,LOCK
NUT

PIN - SHORT
WASHER, LOCK
NUT

ARM TAPE-LEFT
ARM.TAPE~-RIGHT

NUT

SUPPORT, SIDE
PLATE

SCREW

BUFFER~ RUBBER
STUD
SCREW

WASHER,FLAT
WASHER , LOCK

NUT
SCREW

PAD-FFIT




35551 SCREW

187 SCREW
2669 WASHER, LOCK

/ 121245 GLAMP,
%g CABLE.

N

98221 BRACKET:

2669 WASHER,LOCK—(

1043 SCREW—— /
34432 WASHER,FLAT
123702 GUARD,GEAR-LEFT

23703 GUARD, GEAR-RIGHT
W6,98 10

98234 BRACKET BEARING——

6810 SCREW

2669 WASHER, LOCK
3438 WASHER, FLAT

98227 HUB, GEAR

98228 BEARING

5446 SCREW
2191 WASHER, LOCK
99498 SHAFT
(I-REELK
TW4.5 88 >

98231 SHAFT
(2-REEL)  \
TW3,6 89) 7 .

2669 WASHER,LOCK

98423 PLATE BLOCKIN

(USED IN PLACE|
OF THE 124890
SPACER)

SPACER
SCREW

WASHER, LOCK
TW6 8.9
SCREW

SCREW

BRAGKET
GLAMP GABLE

WASHER,LOCK
SCREW

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ABOVE ARE COMMON TO
TW36 89

98210 GEAR (108T)

g 2191 WASHER, LOCK
T~ 5446 SCREW

77140 NUT

98229 WASHER-FELT

5446 SCREW

2191 WASHER,LOCK

Ve
71971 GEAR (35T)

748| HUB, GEAR

2191 WASHER, LOCK

98229 WASHER-FELT
1026 SCREW

e mmmmmmm e mmmem—an,

77140 NUT
26 NUT

2669 WASHER, LOCK
3438 WASHER, FLAT ]>
99499 BRACKET, BEARING
98228 BEARING

— 78420 COLLAR
: 1176 SCREW
‘ 25171 SCREW

TwW4,5 88

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ABOVE ARE COMMON
TW3,4,5,6,89 &10

TO

ORIGINAL



10758

1043 SCRE
2669 WASHER,LOCK
34432 WASHER,FLAT

111675 BRACKET:
2669 WASHER,LOC

6810 SCRE
& 1043 SCREW
6810 SCREW

2669 WASHER . LOCK

98221 BRACKET

123706 SCREW,FLAT HEAD

124890 SPACER

INNER PLATE

11672 BRACKET , BEARING

3438 WASHER, FLAT

2669 WASHER, LOCK
6810 SGREW——\ \,

669 GOUPLING, DRIVEN T

674 OOUPLING,DRIVING\\

ne73 SHAFT—-—\

ne7i
81

v 68i0 SCREW

NOTE:

L

TWIO ONLY

ALL PARTS SHOWN ABOVE ARE USED ONI

CHANGE 1

SHAFT

WASHER, LOCK

\ CRE
3438 WASHER, FLAT

2669 WASHER, LOCK

FOR PARTS SHOWN BUT NOT
LISTED SEE PAGE 2.



10758

74682 SCREW
10823  SCRE _)
S)

k)
.’\
a)
%

2539 NUT
73175 WASHER, LOCK
98203 GEAR, DRIVE

102017 WASHER, BEVELED geagatsuogmﬁ
102345 HUB, LOCATING
I5I659 SGRE O7Il SPACER
2191 WASHER, LOCK 1O7t3 CORE, TAPE REEL
10822 SCREW— 98205 REEL ,TAPE

10712 CORE, TAPE REEL
98205 REEL, TAPE
HO7ti-SPACER

135379 SHAFT,
CLUTCH
90480 NUT,
CAPSTAN

GEAR, INTERMEDIATE
€994 BEARING,BALL

76450 SHIM (028"
4814 WASHER, LOCK
70497 NUT

98235 PLATE, BEARING

35378 PINION (10T
2191 WASHER, LOGK
Lasoe NUT

3438 WASHER, FLAT

c@——s&o SCREW
A 2660 WASHER,LOCK

12370 GUARD, PINION
NOT USED WITH Tw3J

1026 SCREW

= 98241 POST
o 2191 WASHER, LOCK
:5 598 NUT

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ABOVE ARE COMMON TO
TW3,4,5.6,89 810

ORIGINAL



- 10758

123699 SCREW, SHOULDE

74283 WASHER, SPRING

41663 WASHER, FLAT
123700 PLATE, LOCKING

102346 SHAFT

125006 SCREW

98207 KNOB
] ~N
98205 REEL ,TAPE D )

98203 GEAR,DRIVE
102017 WASHER
102345 HUB,LOCATING

151659 SCRE
2191 WASHER,LOCK

45969 SCREW

98208 CORE, TAPE REEL

98206 CORE ,TAPE REEL

98204 FLANGE ,TAPE REEL

98202 SHAFT

98200 REEL ASSEMBLY, TAPE
TW3 & 4

{PARTS SHOWN BUT NOT LISTED SAME AS ABOVE)

ORIGINAL



10758

78369 CONNECTOR,
PLUG

101965 CONNECTOR
76281 TERMINAL PLUG ’

91280 TERMINAL:

89437 CORD ASSEMBLY 102495 CORD ASSEMBLY
TW3 TW4,6,9,&10

102898 CONNECTOR, PLUG \

102899 CORD ASSEMBLY

TW58 8

82283 MOTOR, SYNGHRONOUS
/40 H.F. 110V., 60 CYCLE
AC. (SEE BULLETIN 1478
FOR COMPONENT PARTS)

76484 FAN

2191 WASHER, LOCK
//—-—mg SCREW

78301 SCREW-
W3

6745 SCREW

gy ————2669 WASHER,LOCK

(®——3438 WASHER,FLAT
71047 SHIM(010")

71972 PINION (5T)

2I91 WASHER, LOCK

1026 SCREW

71047 SHIM (.010" )—@

SYNCHRONOUS MOTOR
UNLESS OTHERWISE SPECIFIED I

ALL PARTS SHOWN ABOVE ARE GCOMMON TO
Tw3,4,5,6,8,9 &10

6 CHANGE 2



10758

€1ML]

3I4VL'WYEY 0616¢€
3sva ‘31vd 2606¢

NO Q3SN 3YV 3A08V NMOHS SL¥vd 1V
0314103dS  ISIMYIHLO SSIINN

€1 8 2IML

©o
3sva ‘alvid 668921— \
3dvL ' wav 896921 — ﬂ“
ONILNNOW ‘%0078 L1692t R\
M3IYOS 6S9IGI ///
007 ' HIHSYM 1612
ESERE Y N
H3A37 dOLS ‘WYY 91692I
LN 866€
Y3A31 dO1S * 30N 692!
M3INOS  269IGI
%007 ‘ MIHEVM 1612
M3IYOS 21266
007 ‘ HIHSYM 6992
1Y7d * YIHSYM BECHE
Nid 4£286
LV7d ‘HIHSYM OSE6
IVNOLLOZUIG
31vd 28062! .
13%OVHS 686932 o/ e

10N omnnl@

D01 ‘YIHSYM 1612

OO ‘NIHSVM 6992 ——

(#/1 X2€-01)

X3H ‘MI¥OS 909I¢
(91/2 X 2€-01)

¥3LSMId ‘MIW0S 982

dAVI0‘UIHSYM 92962
34vL‘30IN9 G29632I
M3Y0S Hi220!

HANNI-ONIHY3B 3LV 212201

Y3INNI-3LVd 106921

\,

e e

AJ078 <1692

ONI¥dS * 1S0d

ONIYdS HEIL
¥3QMOHS ‘ MIYIS 010SS

M340s 82l

———

ONINAS ‘ 1SOd SE6G8
ONILNNOW ‘ X008  21692)
ONINdS bL6Ib
ONIY¥dS ‘ 1S0d S$E658
ONIYV3E HOLNTD * L3NOVHE
dOls ‘ ¥3A37

OI1YLN3903 ‘anis
Y3QTNOHS ‘MINOS

1V74 ' YIHSYM
NOO0T * YIHSYM

1NN

M3IYIS
HO0T * HIHSYM

S

M3INYOS

NO0T * HIHSYM

1437-Quvno

431Nn0 ~31vd

[TNIEYN

£1692I
216921

116921
ozisel

8EPE
6992
9292i1

vo08
1612
glzzo

21L66

6992
zosezl
20692!

CHANGE 1



76396

114499 CAM, STOR

76396 WASHER- FELT

114501 GEAR, INTERMEDIATE

10758

90480 NUT, CAPSTAN

76086 SPRING, FRICTION

76395 DISK, FRICTION

WASHER-FELT

98235 PLATE, BEARING

98222 SHAFT, CLUTCH

77140 NUT

70497 NUT

P
-
Z.

T v—

; @-—— 2191 WASHER, LOCK

151692 SCREW

\\\\\\\\\\\\\\\\\\—__25‘ WASHER, LOCK

98209 PINION (I0T)

3598 NUT
123701 GUARD, PINION

Q__ 125015 WASHER, FLAT

2191 WASHER, LOCK

ALL PARTS SHOWN ABOVE ARE USED ON
TWI2 8 13

99712 SCRE
2669 WASHER, LOCK
3438 WASHER, FLAT

6994 BEARING, BALL:
76450 SHIM(028)
4814 WASHER, LOCK

CHANGE 1



10758

151659 SGREW
2191 WASHER, LOCK

126910 HuUB, GEAR
982I0 GEAR, MOTOR DRIVE SHAFT (108T) 7

o

2191 WASHER LOCK
5446 SCREW

126904 BRACKET

126905 BEARING—
90480 SHIM(.005

1160 SCREW
2191 WASHER, LOCK
126908 GEAR,DRIVEN (40

126907 SHAFT ASSEMBLY:

A
Ny

\ ) \150990 WASHER-FELT
' 7N 2199 NUT
- 150991 WASHER-FELT
V 3438 WASHER ,FLAT
2669 WASHER,LOEK

99712 SCREW

112626 NUT
2669 WASHER, LOCK
3438 WASHER,FLAT
78454 SCREW

120175 PLATE, DESIGNATION

R
=]

15657 SCREW
2191 WASHER, LOCK
126903 BRACKET
126919 BRACKET , SWITCH

%

A

r, ,
: i
] )
i
) 151631 SCREW
, 2191 WASHER, LOCK
90790 WASHER, FLAT
H 105866 CLAMP, CABLE
3438 WASHER, FLAT

38
2669 WASHER, LOGK
151723 SCREW

/__‘HB?S‘! SWITCH, TOGGLE
(INCLUDES 91683 NUT, HEX

AND 91684 NUT,RING)

ALL PARTS SHOWN ABOVE ARE USED ON
TWi2 & 13

CHANGE 1



10758

160473 BLOCK
119653 RING, )

104302 PIN
/ N 102346 SHAFT. ﬁ
= 125245 SPRING 125006_SCREW N 123699 SCREW. SHOU
- _ \ Y D \ LDER
S Q @x—\——mzs.’, WASHER, SPRING
, 41663 WASHER, FLAT
RE TAINING NS “ '
§)-2669 WASHER; Q S
LOCK/ 2

@\ ———123700 PLATE, LOCKING

g, s &
{ \\‘3"\\\‘“' 126006 SCREW
4 - |eo47||2$:-rsm£w N 126924 KNOB, TAPE REEL
T~ |
LN % X ne o ——126918 DISK, TAPE REEL
SRR » PR \—126920 SPRING, FRICTION
~ab’ L7 \6/ \ \ .
6are HUB A —-|59227 CORE, TAPE REEL
4
® 2449 WASHER, LOCK /A (N~
®——25218 NUT '

] 159228 CORE, TAPE REEL
¢ N 3 )
Q\ NASY ST
Y
NS
QU O\
Q Q \ 126921 GORE, TAPE REEL
Q e 126922 CORE , TAPE REEL
Q Q \ 126918 DIsk, TAPE REEL g™

2539 NUT
>—73175 WASHER, LOCK
@——34432 WASHER, FLAT

" —— 2669 WASHER, LOCK
\ §~—I5I724 SCREW
98203 GEAR (144T)

102017 WASHER , BEVELED

/ 126987 MOTOR ( SHADED POLE TYPE)
II5V. AC; 50/60 CYCLE; 1740 HR

{ INDIVIDUAL PARTS NOT REPLACEABLE)

102345 HUB, LOGKIN
35551 SCREW

126992 REEL ASSEMBLY, TAPE(TWIi2) //
159222 REEL ASSEMBLY, TAPE(TWI3) @

3438 WASHER, Fy_—/@
2669 WASHER, LOGK W/x/\
_/ 4

99082 SCREW

/s
126909 PINION (7T)—W

2191 WASHER, LOCK

151659 SCREW
112626 NUT -

126900 BRACKET, MOTOR
2669 WASHER, LOCK

3438 WASHER, FLAT—= &
TR 1264 SCREW

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ABOVE ARE USED ON
TWI2 &13

~

/.

485! TERMINAL:

CABLE —WITH 78369
CONNECTOR, PLUG (TWi2)

CABLE~WITH 139159

10 CHANGE 2



10758

AM2E92-WVHOVIA ONIMIM

(TYNINY3L 08216 S30NTIONI)
ONO1, - IMIM ‘dVHLS 92PIe!

LV1d " HIHSYM

OL NOWWOD 3dV 3A08V NMOHS Sldvd 1V

xxl02ML B  x002ML

@314193dS 3SIMY3HLO SS3TINN

W ¥30INOHS ‘M3INOS o.!u_V NOLLYNVIdX3 ¥04 @

08021k

N
\ ¥3HLV3IT1-1004 18£66  39%d NO 3LON 33Syy

& MO0 * HIHSWM 1612
M3NOS  £5560I

Y3104 9Iviel

iV7d4 ‘H3HSYM 080211

ONILVYHILO ‘WYY SibICl

ANN 86SE

L 1NN 86SE
AI0T YIHSYM 1612
| anLs  wiviel

M3YOS G99b6
¥388NY - LINWOHS  20bi2!
Y¥3I0VdE €ivicl

HOLIMS ISbb2l
HOLVINSNI 2I#12I
| @// N—mau0s  SlIE6
» 007 ‘ ¥IHSYM 1612

N .
/./ 1V14°* ¥YIHSYM 200Z
¥3IN0D i
H3INIVLIIN ONIY 259611
ONIHSNE SOPIGI
ONINdS 628221

ONDIVHE' 3903M  bOVILE

¥3IQMIOHS ‘ MIHIS 66912

avye’ A370d  1vPb2l

M3OS  OLIs2
Y30INOHS ‘MIUIS  PIvIZI
Y381J-UIHSVM 6012
8ov 12!
£0%12)
9292!!
#0OT ‘HIHSYM 1613]
ONIHdS *150d 09622
ON1¥dS 9E£82
L13VHS LOb121

MO0  HIHSVM 1612

1NN 86SE

1NN B86S€E

LA AR-134 4]

ONILYN3dO 3NVHE ‘¥3A3T 90bI2!

¥O0T ‘ HIHSYM €201l
@é\'l;wzuw 45172
M3YOS LG9I6I

#0071 ‘ HIHSYM 1612
LV14° HIHSYM 2004

ONI¥dS Gevezl

W00 ‘¥IHSYM 1612
M3IYOS €S£80I

ONISNOHuNBEE 121

CHANGE 1



10758

"NOILYNVIdX3 404 8
9% NO 3LON 33544

(9N1d ‘YOLOINNOD
5826 S3ANTONI)
(W3assy) 318v0 L3vial

M3YOS
HOLIMS

13Movye
AVd * YIHSYM
¥ YIHSYM

1NN

 S¥4 40
2444

vevrvel
£201L
16406

L29¢h

_Hlnllaﬁwﬁ.
dOLS ‘ 13NOVNE  6ctb2l

\ (379Y30Vd3N LON SL¥Vd JYNOIAIGNI) )
dH OBt 37040 09/0G
(AL T10d G3QVHS) YOLON 66E13I——_|

‘ 4388NN -1INNONS

oV ASIHI

10v121

uxlOCML B ,x002ML
OL NOWWOD 3¥V 3A08Y NMOHS SL¥vd 1V
Q31410348 3SIMYIHLO SSITINN

[xxlOcML]
04 Ovb o2l

¥3A00 lIpi2l
HOLVINSNI  2ibiet

. ION - 86GE
OO 'UIHBM  I6ic
anLs 8epb2

31vd  00bIBi

Y3QTINOHS ‘M3INOS 2809
HOO0N ‘¥IHSYM 161011

henlO2M L]
diils

M3¥OS  LS9iGI
NOGT' BIMEWN 1613

CHANGE 1

12



10758

121424 HUB

121422 DISK

93984 WASHER, LOCK
151073 SCREW
151073 SGREW .
93984 WASHER,LOCK
121425 DISK——,
AN

151686 SCREW
110743 WASHER,LOCK

NOT PART OF THE
121428 TAPE REEL
ASSEMBLY. MUST BE
ORDERED SEPARATELY,

125121 SCREW, SET
121420 COLLAR

120429 PLUNGER

AV N
8 \ 121420 HUB
[l\\ 121423 SPRING, PLUNGER

.

92260 WASHER, LOCK

/@;ms SCREW

121428 TAPE REEL ASSEMBLY
TW200X*

K

79894 SCREW, SET

EARLY DESIGN

85922 HuB

19658 RING,RETAINING
(SUPPLIED WITH

85922 HuUB)

——85924 REEL , TAPE

———85925 LD, TAPE REEL

XXSEE NOTE ON PAGE
B FOR EXPLANATION.

CHANGE 2 13



10758

M3YoSs

dOLS ‘Wyv

WO1.108 -1S0d

NIVW ‘ON14dS
M3YoS

(ON1YJS 8 IMVd ‘LIHOLYY

‘L4VHS HL1IM)¥V39
dVvI1100

ONI¥dS

1v74 ‘yaHsYm
NOINId 8 13HOLVY

‘S30MIONI
Y¥v39

A

¥VYI109

13S “M3y9s

HYIY ‘LY 1dy 8286 | e

ONIYdS
IMVd
dOLS ‘80N

M3u0s
ONINGS ‘HINIVLIY
d01-1S0d

SYAANIM 3dvl N3AINA ONINES TV
Ol NOWWOO 34V 3IA0BY NMOHS Sid¥vd

w M3YOS 9vesal

M3Y0S _mNTliw : )

NOILYNVIJX3 HO4 8
39vd NO 3LON 33y

Y388N¥ - 1004 698

- M3Y¥OS 1008

ASVExx62861

ONIYdS NIVW Q04 000+8

800v8
966¢£8 .
Yv1100 28.€£6
€0282
/[liuxow €8.£6

1008 TNl
(G3QVINHL) LIVHS £8YHOI

(Q3QV3INHINN) LIVYHS B868b2I

LINOY ' ILVd 928611

(NOINId 8 LAVHS HLIM)
¥v39 o66ec8

1L0v6

obLs

¥VI100 2006

HONYH3A0D 266£8
2.962!

69Gv6

666¢8 %
100v8 - \

BocZe¢!
266¢8

% (LAVHS HLIM)

HIAN0D 5L L861]
MIUOS HIESH
1v714 "HIHSYM 11062

CHANGE 2

14



10758

SYAANIM 3dVL N3AIHG ONINLS

15

H04
¥ 34¥n9id $733Y 3dvL € 34no9Id
: ‘NOILYNV IdX3
— YV3Y -K1BNISSY 133Y 4% 685€2! INOYI-IBWISSY 133Y 34 88S€2! NOIS3a XY ¥O4 8 39
J NO 310N uwm

M3IYOS 62.56 h

M3Nos monN_l@

8NH 10626~

M3y0s MONmN_Im

= — anH 10626 _Fr
i é - 34VL 133 45 €66€21 T
i N Wumm ‘MINS ©686.
3¥00xx26GE2! (8NH 10526
HLIM 03Mddns) 4
M3IUDS 6156 ONINIVLIY "ONIY 859611 € 334 3dVL‘07 £€0€0!
dino 98.¢€6
(SANLS, H1IM)
J 3dVL‘133Y¥ OS0!
M3YOS 18166 ¢
L AIGWISSY  FHOD x16GE2!H
2 3dnsoid | 34N9Id4
M
NOISIC AYV3 M3¥0S mommm_iﬂ NOIS3a AHV3
1

(8NH 22668
HLIM Q3Nddns)

— ONINIVL3Y ONRY 869611

(SANLS H1IM)
34v.L'733Y 2668

71334 3dvl'dn 62668

Wlmm MIYOS v686L \

(8nH 10526
HLIM Q31NddnsS)
—ONINI ¢ ‘
ONINIVLIY ‘ONI¥ 85961 ~33 3dvi'0n $26S8
(SANLS HLIM)
3IdVL 133y 2€L16

CHANGE 2



10758

79894 SCREW, SET

124885 REEL, TAPE

——119658 RING, RETAINING
y (SUPPLIED WITH
5 ; 85922 HUB)

]

1

—85922 HUB
)

103033 LID, TAPE REEL

TE:
FOR SIX UNIT TAPE

& 125203 screw
Kearwy oesion

103041 SCREW

---af

) -
103039 NUT ——— W

=

103038 POST—— ———— 73894 SCREW, SET

124201 SPINDLE ASSEMBLY

74547 COLLAR—ﬂ@ /*6745 SCREW
@ @

85579 BRACKET- 85574 BRACKET

2669 WASHER, LOCK

|
|
112626 NUT—®

~ 2669 WASHER, LOCK
NOTE: %

FOR SIX UNIT TAPE 112626 NUT

116836 SET OF PARTS FOR APPLYING CENTER UNWIND REEL
(USED WITH SPRING DRIVEN TAPE WINDERS)

(EXCLUDES PARTS IN FIGURE 5)

CHANGE 2



10758

94042 SCREW, PILOT-

—i 03041 SCREW

103039 NUT

' 103043 SPINDLE ASSEMBLY
85428 REEL ASSEMBLY,TAPE/

103038 POST

85576 PIVOT 74547 COLLAR
: ~ @ 73894 SCREW,SET

85575 BRACKET & 103036 BRACKET
2669 WASHER,LOCK———— (&3 g 2669 WASHER,LOCK
112626 NUT ) 112626 NUT

9I8I9 SET OF PARTS FOR APPLYING CENTER 103035 SET OF PARTS FOR APPLYING CENTER
UNWIND REEL UNWIND REEL

(USED WITH SPRING DRIVEN TAPE WINDERS) (USED WITH SPRING DRIVEN TAPE WINDERS)

103041 SCREW
103039 NUT

103038 POST

103043 SPINDLE ASSEMBLY

8543 SCREW

73894 SCREW, SET)
74547 COLLAR |

2191 WASHER, LOCK

/__* 125015 WASHER, FLAT

116705 GUIDE ,TAPE

35826 WASHER FLAT

2669 WASHER, LOCK } &

116704 HOLDER,SPINDLE

112626 NUT )

@ 3598 NUT
SPECIFICATION 5573S @

114189 SET OF PARTS FOR APPLYING CENTER UNWIND REEL
(USED ON A 14 TYPE TRANSMITTER DISTRIBUTOR GOVER)

CHANGE 2 17



10758

8543 SCREW

2191 WASHER,LOCK
7002 WASHER, FLAT
102762 GUIDE, TAPE

2382 WASHER, LOCK—\

6745 scREw— (IS

1

1
]
1
3598 NUT

————102046 *¥ CABINET, TAPE WINDER
35503 FOOT—RUBBER
) ——125015 WASHER, FLAT

y —6345 NUT

98693 KNOB
@ 90565 SPACER

——80402 SCREW
125011 WASHER, FLAT
V4 3640 WASHER,LOCK
/ /—-74952 SCREW

98688 HOUSING
98704 SPRING

A

/
/

AN

98694 LATCH

118834%% TAPE WINDER CABINET ASSEMBLY

99494 CHANNEL
78245 SCREW

@ —93030 MOUNT,VIBRATION
(12 LBS.)

@———76099 WASHER, FLAT
@———ZIM WASHER,LOCK

@—7I646 NUT

102492 TAPE WINDER MOUNTING CHANNEL ASSEMBLY

%X SEE NOTE ON PAGE
FOR EXPLANATION

SPECIFICATION 53135

115725%% SET OF PARTS TO PROVIDE MEANS FOR MOUNTING A MOTOR
DRIVEN SINGLE-REEL TAPE WINDER TO LEFT SIDE OF TABLE
FOR ALL SINGLE-REEL TAPE WINDERS INCLUDING TWS (BELL 2A)

18 CHANGE 2



10758
103539 SCREW

TO SECURE 5668 SWITGH
BOX TO CABINET
SGREW
WASHER,LOGK
NUT

102693 RECEPTAGLE

2191 WASHER, LOCK

7002 WASHER,FLAT

E 104066 GUIDE, TAPE
3598 NUT

104365 HANDLE

102755 SCREW
2191 WASHER, LOCK
3598 NUT

5668 BOX, SWITCH)
5600 SPAGER

73098 PLATE, COVER)
55309 SCREW ) -
1 %%
| 104072%¥cABINET
a1l 06460 PLATE
Wl 83408 SCREW
e Lels 24 NUT
95002 B
ped
B -
91589 @
e
90109 FUSTAT (3.2 AMP) .
s
e
W 6345 NUT
402 SCREW H
80 _‘\ 125015 WASHER,FLAT
98688 HOUSING I 35503 FOOT-RUBBER
M I
98693 KNOB §
90565 SPACER @7998'7 . FooT
. @——2669 WASHER, LOCK

98704 SPRING

125011 WASHER,FLAT
98694 LATCH

3640 WASHER,LOCK
74952 SCREW

——\ é—l 121 SGREW
s 104847 GOR

D
92854 PLUG ]—I04848 GORD ASSEMBLY

99494 CHANNEL

78245 SGREW

SCREW

MOUNT, VIBRATION
(12 LBS.)

*% SEE NOTE ON PAGE B
FOR EXPLANATION
SPECIFICATION 53665 2191 WASHER, LOCK

102492 TAPE WINDER MOUNTING GHANNEL ASSEMBLY

76099 WASHER, FLAT

115743 %% SET OF PARTS TO PROVIDE MEANS FOR HOUSING A MOTOR
DRIVEN SINGLE-REEL TAPE WINDER AT THE LEFT SIDE OF THE TABLE
FOR ALL SINGLE-REEL TAPE WINDERS INGLUDING TWS5 (BELL 2A)

CHANGE 2 19



20

Part
Number

1026
1043
1059
121
1160
1161
1176
nze
1181
1ne7
1223
1248
1264
1268
1269
1286
1291
2191
2199
2382
2449
2539
2669
2836
3438
3598
3608
3640
4814
4851
5446
5600
5668
5740
6032
6345
6745
6810
6994
7002
7481
7634
8330
8333
8543
34432
35503
35551
35826
41663
41974
45964
45969
55010
55309
70497

Page Number
and Description

(6-40 x 3/8Fil) 1, 2, 4, 6
(10-32 x 5/16 Rd) 2, 3
(6-32x7/32Rd) 14
(10-32x 3/8Fil) 1, 19
(6-40 x 5/16 Fil) 9
(6-40 x 1/4 Fil) 1
(6-40 x 3/16 Fil) 2, 13
(6-40 x 5/8 Fil) 6
(6-40 x 1/4 Fil) 3
(10-32x 1/4Fil) 1, 2
(10-32 x 1/2Fil) 1
(6-40 x 1/2Flat) 7
(10-32 x 1/2Flat) 10
(6-40 x 5/16 Flat) 1
(6-40 x 1/2 Fil) 2
Screw (10-32 x 7/16 Fil) 7
Screw (6-32 x 3/4 Flat) 14
Washer, Lock Used Extensively
Nut (7/16-32 Hex) 9

Washer, Lock 18, 19

Washer, Lock 10

Nut (3/8-32 Hex) 4, 5, 10
Washer, Lock Used Extensively
Spring 11

Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw
Screw

Washer, Flat 1, 2, 3, 4, 6,7, 8, 9, 10

Nut (6-40 Hex) Used Extensively
Spring 1

Washer, Lock 18, 19

Washer, Lock 4, 8

Terminal 10

Screw (6-40 x 9/16 Fil) 2, 9
Spacer 19

Box, Switch 19

Screw (2-56 x 1/4 Fil) 14
Screw (8-32x 7/16 Fil) 12
Nut (6-32 Hex) 18, 19

Screw (10-32 x 1/2 Hex) 6, 16, 18
Screw (10-32 x 3/8 Hex) 2, 3, 4
Bearing, Ball 4, 8

Washer, Flat Used Extensively
Hub 2

Spring 7

Washer, Flat 7, 19

Screw (10-32 x 3/8Rd) 1
Screw (6-40 x 1/4 Fil) 17, 18
Washer, Filat 2, 3, 10

Foot 18, 19

Screw (10-32 x 3/8 Flat) 2, 10
Washer, Flat 17

Washer, Flat 5, 10

Spring 7

Screw (4-36 x 3/16 Rd) 14
Screw (10-32x 3/4Flat) 1, 5
Screw (10~32 Shoulder) 1, 7
Screw (6-32x 1/2 Oval) 19
Nut (5/16-32 Hex) 4, 8

10758

NUMERICAL INDEX

Part
Number

71047
71073
71646
71659
71971
71972
73098
93175
73299
73894
74283
74547
74613
74682
74702
74952
75257
76086
76099
76249
76281
76395
76396
76450
76484
77140
78203
78245
78301
78369
78420
78454
78469
79894
80402
80444
81824
81835
82283
83408
83413
83989
83990
83992
83996
83997
83999
84000
84001
84006
84008
85428
85574
85575
85576
85579

Page Number
and Description

Shim (.010") 6

Washer, Flat 12

Nut (6-32 Hex) 18, 19
Screw (6-40 Shoulder) 11
Gear (35T) 2

Pinion (5T) 6

Plate, Cover 19

Washer, Lock 4, 5, 10

Key 14

Screw (6-40 x 1/8 Set) 16, 17
Washer, Spring 5, 10

Collar 16, 17

Screw (4-40 x 1/4 Hex) 11
Screw (10-32 x 1-1/8 Flat) 4
Spring 1

Screw (4-40 x 5/8 Fil) 18, 19
Post 1

Spring 4, 8

Washer, Flat 18, 19

Screw (6-40 x 1/8Fil) 1, 18, 19
Terminal 6

Disk, Friction 4, 8

Washer, Felt 4, 8

Shim (.028") 4, 8

Fan 6

Nut (9/16-32 Hex) 2, 4, 8
Spring 14

Screw (6-32 x 7/8 Flat) 18, 19
Screw (10~32 x 5/8 Hex) 6
Connector 6, 10

Collar 2

Screw (10-32 x 7/16 Flat) 9
Foot 14

Screw (10-32 x 7/32 Set) 13, 15, 16
Screw (4-40 x 15/32Fil) 18, 19
Screw (6-40 x 1/4 Hex) 7
Nut (4-40 Hex) 19

Washer, Flat 14

Motor 6

Screw (4-40 x 3/16 Rd) 19
Buffer 1

Gear (80T) 14

Gear (72T) 14

Governor 14

Post 14

Post 14

Knob 14

Rod 14

Screw (6-32 x 1/4 Washer Hd.) 14
Spring 14

Arm 14

Reel Assembly 17

Bracket 16

Bracket 17

Pivot 17

Bracket 16

CHANGE 2



L 2N

10758

NUMERICAL INDEX

Part Page Number Part Page Number
Number and Description Number and Description
85832  Winder, Tape B 98221 Bracket 2, 3

85922 Hub 13, 15, 16 98222  Shoft, Clutch 8

85924 Reel 13, 15 98224  Block, Bearing 1

85925 Lid 13, 15 98225 Arm 1

85931  Post 7 98227 Hub 2

85935 Post 7 98228  Bearing 2

89437  Cord, Assembly 6 98229  Washer - Felt 2

90109  Fustat (3.2 Amp) 19 98231  Shaft 2

90480  Nut, Capstan 4, 8 98232  Plate - Outer 1

90490  Shim (.005") 9 98233  Plate - Inner 1

90565  Spacer 18, 19 98234  Bracket, Bearing 2

90790  Washer, Flat 9 98235  Plate, Bearing 4, 8
90791  Washer, Lock 12 98236  Lever 1

91280 Terminal 6, 11 98237 Pin 1,7

91589  Adapter 19 98238  Bracket 1

91683  Nut (15/32-32 Hex) 9 98239  Guide 1

91684  Nut (15/32-32Ring) 9 98240  Guard 1

91729  Winder, Tape B 98241  Post 1, 4

91732 Reel, Tape 15 98242 Post 1

921819  Set of Parts B, 17 98421  Pin 1

92260  Washer, Lock 13 98423  Plate 2

92501 Hub 15 98688  Housing 18, 19

92854  Connector 12, 19 98693  Knob 18, 19

93030  Mount, Vibration 18, 19 98694  Latch 18, 19

93115  Screw (6-4) x 1-1/4 Fil) 11, 12 98704  Spring 18, 19

93779  Screw (4-36 x 1/4 Flat) 15 99082  Screw (6-32x 11/16 Hex) 10
93782  Collar 14 99381  Foot 11

93783  Screw (4-36 x 1/4Fil) 14 99494  Channel 18, 19

93786  Clip 15 99496  Plate, Base 1

93787  Screw, Wood (3/16" long) 99497  Plate - Inner 1

93791  Winder, Tape B 99498  Shaft 2

93984  Washer, Lock 13 99499  Bracket, Bearing 2

94042  Screw (6-40 Pilot) 17 99712 Screw (10-32 x 5/16 Hex) 7, 8, 9
94071  Collar 14 99817  Foot 19

94072  Collar 14 101965  Connector 6

94567  Gear (60T) 14 102017  Washer, Beveled 4, 5, 10
94568  Collar 14 102046** Cabinet 18

94569  Pawl 14 102073  Reel Assembly 5

94665  Screw (6-40 Shoulder) 11 102212  Plate, Bearing=Inner 1, 7
95002  Receptacle 19 102213 Plate, Bearing-Outer 1, 7
98200 Reel Assembly 5 102214 Screw (6-40 x 13/64 Flat) 1, 7
98201 Hub 5 102345 Hub 4, 5, 10

98202  Shaft 5 102346  Shoft 4, 5, 10

98203  Gear (144T) 4, 5, 10 102492 Channel Assembly 18, 19
98204  Flange 4, 5 102495  Cord Assembly 6

98205 Reel 4, 5 102693  Receptacle 19

98206 Core 5 102755  Screw (6-40 x 7/16 Flat) 19
98207 Knob 4, 5 102762  Guide 18

98208 Core 5 102898  Connector 6

98209  Pinion (10T) 8 102899  Cord Assembly 6

98210 Gear (108T) 2, 9 103032  Winder, Tape B

98212  Post 1 103033  Lid 15, 16

98213 Pad 1 103034  Reel 15

98214  Channel 1 103035  Set of Parts B, 17

98215  Plate, Base 1 103036  Bracket 17

98216  Support 1 103038  Post 16, 17

98217  Stud 1 1023039 MNut {6-40 Special) 14, 17

CHANGE 2



10758

NUMERICAL INDEX

Part Page Number Part Page Number
Number and Description Number and Description
103041  Screw (6-40 x 1/4 Fil) 16, 17 120175  Plate, Designation 9
103043  Spindle Assebmly 17 120429  Plunger 13
103092 Connector, Cord 19 121245  Clamp, Cable 1, 2
103539  Screw (6-40 x 3/8Fil) 19 121332  Arm, Tape - Left 1
104066  Guide 19 121333  Arm, Tape - Right 1
104072** Cabinet 19 121398** Housing 11
104302 Pin 10 121399  Motor 12
104365 Handle 19 121400  Plate 12
104478  Winder, Tape B 121401  Grommet 12
104483  Shaft 14 121402  Grommet 11
104847 Cord 19 121403  Sirip 11
104848  Cord Assembly 19 121404  Wedge 11
105866  Clamp, Cable 9 121406  Lever 11
106460  Plate 19 121407  Shaft 11
108353  Screw (6-40 x 1/2Fil) 11 121408  Roller 11
110191  Washer, Lock 12 121409  Washer - Fiber 11
110711 Spacer 4 121410  Screw (10-32 Shoulder) 11
110712 Core 4 121411 Cover 11, 12
110713  Core 4 121412 Insulator 11, 12
110715  Reel Assembly 4 121413 Spacer 11
110743  Washer, Lock 11, 13 121414 Stud 11
110822  Screw (10-32 x 13/16 Flat) 4 121415  Arm 11
110823  Screw (10-32 x 11/16 Flat) 4 121416  Roller 11
111666  Plate, Base 1 121417  Washer, Flat 12
111667  Plate = Inner 1 121418  Screw (6-40 Shoulder) 11
111669  Coupling, Driven 3 121420  Collar 13
111671  Shaft 3 121421  Hub 13
111672  Bracket, Bearing 3 121422  Disk 13
111673 Shaft 3 121423  Spring 13
111674  Coupling, Driving 3 121424  Hub 13
111675  Bracket 3 121425 Disk 13
112080  Washer, Flat 11 121426 Strap 11
112626  Nut (10-32 Hex) 1, 2, 7, 9, 10, 11, 16, 121427  Cable 12

17 121428  Reel Assembly 13
112627  Nut (2-56 Hex) 12 122829  Spring 11 ’
114189  Set of Parts B, 17 122960  Post 11
114237  Screw (2-56 x 1/2Fil) 12 123587** Winder, Tape B
114499  Cam, Stop 4, 8 123588** Reel Assembly 15
114501 Gear 4, 8 123589** Reel Assembly 15
115725%* Set of Parts 18 123590** Hub 15
115739** Winder, Tape B 123591** Core Assembly 15
115743** Set of Parts B, 19 123592** Core 15
115753** Winder, Tape B 123593** Reel 15
115754** Winder, Tape B 123699  Screw (5-10 Shoulder) 5, 10
116704  Holder, Spindle 17 123700  Plate, Locking 5, 10
116705  Guide, Tape 17 123701  Guard 4, 8
116836  Set of Parts B, 16 123702 Guard, Gear - Left 2, 7
118734  Switch, Toggle 9 123703  Guard, Gear - Right 2
118834  Cabinet Assembly 18 123704  Plate - Outer 1
119652  Ring, Retaining 11, 12 123705 Plate - Inner 1
119653  Ring, Retaining 10 123706  Screw (10-32x 1/4 Flat) 2, 3
119658  Ring, Retaining 13, 15, 16 124201  Spindle Assembly 16
119876** Plate - Front 14 124434  Bracket 12
119877** Cover 14 124435 Arm 11
119878** Plate - Rear 14 124437 Arm 12
119879%* Base 14 124438  Stud 12
119936** Cabinet Assembly 19 124439  Bracket, Stop 12

CHANGE 2



—

-

v

Part
Number

124440
12444
124442
124443
124451
124452
124884**
124885
124890
124898
125006
125011
125015
125120
125121
125170
125171
125185
125203
125218
125231
125245
125750
125946
126899
126900
126901
126902
126903
126904
126905
126907
126508
126909
126910
126911
126912
126913
126914
126915
126916
126917
126918
126919
126920
126921
126922
126923
126924
126987
126988
126989
126990
126992
129082
129425
129675

CHANGE 2

10758

NUMERICAL INDEX

Page Number
and Description

Roller 12

Pulley, Brake 11

Strip 12

Switch 12

Switch 11

Switch 12

Winder, Tape B

Reel 16

Spacer 2, 3

Shaft 14

Screw (10-32 x 5/8 Flat) 5, 10
Washer, Flat 14, 18, 19
Washer, Flat 8, 17, 18, 19
Screw (6-40 Shoulder) 1, 7

" Screw (6-40 Special) 13

Screw (8-32 x 5/16 Fil) 11
Screw (10-32x 1/2 Flat) 2
Screw (10-32 x 1/4 Rd) 2
Screw (4-40 x 5/32Fil) 13, 15, 16
Nut (1/4-32 Hex) 10

Nut (10-32 Hex) 18, 19
Spring 10

Screw, Wood (1/2" long) 15
Screw (4-36 x 3/8 Flat) 14
Plate, Base 7

Bracket, Motor 10

Plate = Inner 7

Plate - Quter 7

Bracket 9

Bracket @ -

Bearing ¢

Shaft Assembly 9

Gear, Driven (40T) 9
Pinion (7T) 10

Hub 9

Stud 7

Lever 7

Bracket 7

Guide 7

Block 7

Arm 7

Block, Mounting 7

Disk 10

Bracket 9

Spring 10

Core 10

Core 10

Flange 10

Knob 10

Motor 10

Arm 7

Bracket 7

Cable 10

Reel Assembly 10 .

Plate, Directional 7
Spring 11

Guide 7

Part
Number

129676
129677
135378
135379
139092
139094
139159
139190
139268
150854
150990
150991
151073
151405
151606
151631
151657
151659
151686
151692
151723
151724
159222
159227
159228
1560471
160472
160473

Page Number
and Description

Washer, Clamp 7

Spring 14

Pinion (10T) 4

Shaft, Clutch 4

Plate, Base 7

Cable 10

Connector 10

Armm 7

Spring 14

Spacer 12

Washer ~Felt ¢

Washer ~Felt ¢

Screw (4-40 x 5/32Fil) 13
Bushing 11

Screw (10-32 x 1/4 Hex) 7
Screw (6-40 x 5/16 Hex) 9
Screw (6-40 x 1/4 Fil) 9, 11, 12

Screw (6-40 x 1/4Fil) 4, 5,7, 9, 10

Screw (4-40 x 3/8Fil) 13
Screw (6-40 x 3/16 Fil) 7, 8
Screw (10-32 x 3/8 Hex) ¢
Screw (10-32 x 5/8 Hex) 10
Reel Assembly 10

Core 10

Core 10

Shaft 10

Hub 10

Block 10

23






